Cherrington
ABeachcleaner

JoWNER SRYENYAY
PARTS LIST
PRICE LIST

RepLAced On 3-26-98 ~Zwomve
On /IR 308

30U - 112303

HHHHHHHHHHHHHHHHHHHHHH
HHHHHHHHHHHHH
EEEEEEEEEEEEEEE
HHHHHHHHHHHHHHHHH



PARTS BOOK INDEX

Section
A,

B.

G.

H.

= s B A s i . R sl i N G i

Overall Machine

Engine/Transmission

1 .

ST WON

Engine

Transmissjon/Drive Coupling Assembly
Air Cleaner

Radiator Components 1

Exhaust System

Fuel System

Throttle & Transmission Linkage

Wheel Assemblies

1.
2'
3.

Front Wheel
Right Wheel
Left Wheel

Screen Assemblies

1.
2‘
3'

Screen Components
Screen Installation
Oscillator Mechanism

Conveyor Components

.

Flight System
Front Conveyor Support Assembly
Front Conveyor Shaft

Conveyor Drive Mechanism

Rear Conveyor Shaft

Power Steering Components

Hopper & Rollover Mechanism

Hydraulic System

1.
2,

0il Tank
Hydraulic Diagrams

Electrical Diagrams

Emergency Tow Jack

Valves and Gauges

PO R S I VI S TR T Cpgy on S Bt B o b AT b il e v s, P A e e



BEACHCLEANER OVERALL LEGEND

SECTION PART NUMBER DESCRIPTION
1 C ¥ Wheel Assembly, (Front & Right)
2 A 000587W Front Stabilizer (Qty. 4)
000483M Stabilizer Spacer-3-1/4" (Qty. 2)
000400P Grease Zerk (Qty. 4)
3 A 000443P Light, Head
4 A 000617P Light, Revolving
5 A 000180P Filtér, Hydraulic (Return)
000177P Filter, Hydraulic-Indicator-Pressure
000183P Filter, Hydraulic-Replacement Element
A 0001§0P Filter, Hydraulic (Suction)
000175P Filter, Hydraulic-Indicator-Vacuum
000183P Filter, Hydraulic-Replacement Element
6 B *| Air Cleaner
7 H * 0il Tank
8 B * Exhaust System
9 B * Fuel System
10, G * Rollover Mechanism
11 - 000158W Manifold, 0il
- 000226P Valve, Priority Flow Divider
12 D * Oscillator Mechanism
13 A 000090P Light, Working (Qty. 3)
14 E ' * Front Conveyor Support Assembly
16 A 002067A Break-Away Sweep Set
16 E * Front Conveyor Shaft
17 E * Flight System
18. D * Screen/Digger Point System
19 A 000029P Cylinder, Digger
! 000312P Stroke Control Set
000396P Seal Kit
000646W Mount, Digger Cylinder
20 F * Power Steering Components
a1, - 000093pP Switch, Deadman
000136M Spring Button, Deadman
22 A 000170W Platform, Flip
23 A 0005697W Seat, Adjustable
000763W Seat Weldment
24 A 000235P Cylinder, Boom Hoist (Qty. 2)
000394P Seal Kit UPDATED P/N: 71.P259101
25 C ¥ Wheel Assembly (Left)
26 E * Conveyor Drive Mechanism
217 G . * Hopper System
28 A 000618P Alarm, Back-Up, Adj.
29 ! B * Throttle & Transmission Linkage
30 K * Valves and Gauges
31 A 000774A Canopy R.O0.P.S./F.0.P.S.
32 J * Emergency Tow Jack

¥ See Parts Explosion

-




T S YRS ey T
T Y
4 b Y
- e




RO OG ® OG0 OCOCEEAEEEEEE

000563P

*

*

*

*
002023P
000100P
000022pP
000509P
000395P

000727P

*
* .

000102P
000095P

002106
000631W

000630W
002022M

oozo28p
002037P

002029pP

002027M
001410A

000037P
000955P
000953P

000099P

T

ENGINE/TRANSMISSION

Engine, Diesel (Perkins 4.154)
Radiator & Components
Exhaust System

Transmission Linkage

Transmission/Drive Coupling Assembly

Filter, Engine Oil

Resistor, Ballast
Relay, Key Shut-Off
Alternator - 66 AMP.
Relay, Glow Plug
Filter, Fuel

Throttle Linkage

Engine Mounting Bracket

Gauge-Engine 0il Pressure
Sending Unit

Engine Starter Motor (4.154)
Engine Mounting Brkt.-Lt. R.

Engine Mounting Brkt.-Rt. R.
Engine Oil Filter Bracket
|

Remote Filter Head Adapter
G?sket, Remote Filter

Remote Filter Head

Remote Filter' Engine Adapter
Elgine 0il Hose Kit

M%unt, Engine (1/2" Rubber) (4)
Washer, Lock, 3/8" (8)

1

Nut, Lock, 3/8-16NC (8)

Battery Ground Cable - 12"

¥ See Parts Explosion






TRANSMISSION/DRIVE COUPLING ASSEMBLY

Bolt, 1/2-13NC X 1 3/4 (&)
Washer, Lock, 1/2

Pump, Gear (Tap)

Pump, Transmission (M46)
Screw, Tapping, #10-32 X 1/2
Bellhousing Dust Cover
Bolt, 3/8-24NF X 1 1/4 (12)
Washer, Lock, 3/8 (12)
Flywheel Cover

Bolt, 5/16-18NC X 3/4 (8)
Washer, Lock, 5/16 (8)

Set Screw, 10 X 20 MM Dog Pt. (2)
Coupling, Drive, Assembly



*

*

*

ATR CLEANER

002251
000343P
000344P
002252

000354P
000367P
000580M
002250
000369P
000900P
000907P
000909P

000582W-RA

002077.

Parts are included in 002087 Air Cleaner Assy

“Air Cleaner Body Assy-Inciudes:(:x:x:)
Element- (Safety) UPDATED P/N: 71.P371370
Element (Primary)UPDATED P/N:71.P371360
Cap - Pre Cleaner

Indicator

Clamp, Hose (4)
Adapter Hose

Mounting Band (2)
Vacuator Valve

+"-20NC X 3/4" Bolt (4)
$"-20NC Lock Nut (4)

$+" Lock Washer:

Bracket

Air Intake Valve




RADTATOR COMPONENTS




po2 or
ek
® 07
e RADIATOR COMPONENTS
000650P Cooler, Hydraulic 0il
000748M 0il Cooler Shock Mt. (2)
002074p Clamp, Hose, 1024 (9)
000920P Bolt, 5/16-18NC X 3/4 (16)
000928P Washer, Lock, 5/16 (16)
000583W. Bracket - 0il Cooler
002075P Clamp, Hose, 1028 (2)
002070P Radiator Hose, Lower
000589P Fan Guard - Left
002081p Radiator Cap
000637W Radiator Stay Bracket-LH Rad.
000635M Radiator Stay Brkt.-LH Eng.
000636W Radiator Stay Brkt.-RH Eng.
000638W Radiator Stay Brkt.-RH Rad.
000634M Radiator Stay Rod-LH
000148M Radiator Stay Rod-RH

*8 002070P lower radiator hose replaced by updated p/n 71.P269015
*22 002069P upper radiator hose replaced by updated p/n 71.P269070

000974P
000976P

000973P

000211pP
002228p
002069P
000588P

002165

002080P
000639M
000991P
000988P
002032w
0Q2033w
002031w
000146M

Nut, Hex, 7/16-20NF (8)
Washer, Lock 7/16 (8)
Washer, Flat, 7/16 (8,
Grommet (&)

Clamp, Hose, 1032
Radiator Hose, Upper

Fan Guard - Right
Radiator Shroud

Radiator

Shock Mt. - Lower (4)
Washer, Flat, 1/2 (2)
Nut, Lock, 1/2-13NC (2).
Eng. Mtg. Brkt.-R. Front
Radiator Mtg. Brkt.-Lower
Eng. Mtg. Brkt.- L. Front
Stay Bushing (4)




000564M-

000477W

000928P

000921P
000388P
*000585M
000584P
000393P
000371
000387P

000392M-RA

000386W

EXHAUST SYSTEM

Manifold Adapte;*
Coupling Flange

5/16 Lock Washer (4)
5/16-18NC X 1 Bolt (4)
Clamp - 37(2)

Flex Tube - 37

Clamp (2)

Coupling, 2 Pipe
Muffler

Clamp - 23"

Tail Spout
Bracket/Clamp - 8%(2)




000535P
000313P
000516P
001309P
000322P
000948P
000309W
001700M
000955P
000953P
002071P
002091

002094

000133P

Fiel Tank (18 Gal.)

Locking Fuel Cap updated p/n71.P115960

Fuel Gauge Sending Unit
Adapter 3/8 X 1/4 PTR
Hose Adapter (2)
3/8-16NC X 1 1/2" Bolt (6)
Hold Down, Fuel Tank (6)
Pad, Fuel Tank (6)

3/8" Lock Washer (6)
3/8-16NC Lock Nut (6)
Hose Clamp (7)

Fuel Line (Tank)

Tubing, Fuel Line, Inlet

Water Seperator

8860

002095
001704P

. 002092

002090

FUEL SYSTEM

Tubing, Fuel Line, Outlet
Filter, Fuel; In Line
Fuel Line (Eng.)

Fuel Line (Return)



THROTTLE AND
TRANSMISSION LINKAGE




a

=
o

=
Ll

B

000202P
000959P
001701P
000955P
000957P
000799P
001688P
000734M
000733W
000953P
000593W
000958P
000201P
000591W

THROTTLE AND TRANSMISSION LINKAGE

Ball Joint - R.H. Trans. Linkage
Nut, 3/8-24NF

Ball Joint - R.H. Trans. Female End

Washer, Lock, 3/8 (4)

Nut, lock, 3/8-24NF (3)

Bolt, 3/8-16NC X 3

Washer, Fender, 3/8

Spacer, Trans. Pivot

Pivot - Transmission Linkage

Nut, Lock, 3/8-16NC

Linkage Rod, Transmission

Nut - Left Hand 3/8-24NF

Ball Joint - L.H., Trans. Linkage

Transmission Lever

002005A
000410P
000688P
000928P
000793P

001777A-1

000932P
001776W
000137P
000998P
001687P
000927P
000092P
000779P

Control Boot: Assembly

Knob - Control Lever (2)
Throttle Ball Joint (2)
Washer, Lock, 5/16 (2)

Nut, Hex, 5/16-24NF (4)

Throttle Linkage Rod
Nut, Lock 5/8-11NC
Throttle Lever

Control Lever Tension Spring

Bolt, 5/8-11NC X 4%

Bolt, 5/16-18NC X 11 to HD.

Nut, Hex, 5/16-18NC
Neutral Safety Switch

Grease Zerk,

1/4-28NF

ST P e IS



000043P
000943P
002148

000020M
000970P
000460W

RIGHT WHEEL ASSEMBLY

Tire 000497M Key-Wheel Motor
Wheel Bolt (8) - 000985P Bolt, 1/2-13NC X 2 (4)
Rim - 002118 #Motor, Wheel-6000 Series

000990P Lock Washer, 1/2 (&)
000988P Lock Nut, 1/2-13NC (4)

Nut, Slotted-Wheel Motor
Cotter Pin, 1/8 X 2
Wheel Hub *¥000082P Seal Kit, Rear UPDATED P/N:71.P354601

000081P Seal Kit, Shaft UPDATED P/N: 71.P354602
71.P354603 SHAFT SEAL GUARD

EEEE)




LEFT WHEEL ASSEMBLY




LEFT WHEEL ASSEMBLY

000508w Wheel Extension - Hori
000506W Wheei Extension
000991P 4" Flat Washer (12)
| 000990P 3" Lock Washer (24)
000982P  3'-13 NC X 13" (12)
000507W - Wheel Extension - Vert
000934P 5/8"-11 NC Jam Nut (2)
000301w Bolt, Wheel Motor Adjustment (2)
002118 *¥Motor, Wheel (6000 Series)
000497M Key - Wheel Motor
000988pP 3"-13 NC Lock Nut (12)
000985P 3"-13 NC X 2" Bolt (8)
000992P 3"-13 NC X 2" Plow Bolt (4)
000463M Plate, Sliding, Adj. Wheel Motor Mount
000460W Wheel Hub (8 Hole) -
000943P Wheel Stud Bolt (8)
000020M Nut, Wheel - 6000 Series
000970P 1/8" X 2" Cotter Pin
002148 Rim
000043P Tire

*#000082P Seal Xit, Rear UPDATED P/N:71.P354601
000081P Seal Kit, Shaft UPDATED P/N: 71.P354602

71.P354603 SHAFT SEAL GUARD



Ikola_J
Rectangle


000043P
000943P
002148

000020M
000970P
000460W
000985P
000991P

Tire -

Wheel Bolt (8)

Rim

Nut, Slotted-Wheel Moto;

Cotter Pin, 1/8 X 2
Wheel Hub
Bolt, 1/2-13NC X 2" (4)

Flat Washer, 1/2" (4)

(S EEEEEES

X

000992P

000463M
000990P
000988P
000497M
002118

000301W
000934P

~*000082P

000081pP

LEFT WHEEL ASSEMBLY

Plow Bolt, 1/2-13NC X 2" (4)

Plate, Adj. Wheel Motor Mt.

Lock Washer, 1/2" (8)

Lock Nut, 1/2-13NC (8)

Key-Wheel Motor '
¥Motor, Wheel - 6000 Series

Bolt, Wheel Motor Adj.
5/8-11NC

Seal Kit, Rear UPDATED P/N:71.354601
Seal Kit, Shaft UPDATED P/N: 71.P354602

Jam Nut,

71.P354603 SHAFT SEAL GUARD

C



000043P
000943P
002148

002139P

002141P

FRONT WHEEL ASSEMBLY

Tire

Wheel Bolt (8)

Rim

Bolt, M14 X 50MM (11)
Lock Washer, M14 (11)

80000

002140P
001779W
002138

000935P
000994P

Flat Washer, M14 (11)
Hub Adapter

Brake/Motor - Poclain
Lock Washer, 5/8 (10)
Bolt, 5/8-11NC X 1 3/4" (10)



SCREEN COMPONENTS




SCREEN COMPONENTS

(Typical For Left/Center and Right/Center Screen Frames)

* 000304W Digger Point
000950P Bolt, 3/8-16NC X 2-1/4 (8)
000947P Bolt, 3/8-16NC X 1-1/4 (20)
000955P Washer, Lock, 3/8 (28)
000953P Nut, Lock, 3/8-16NC (28)
000063M Screen Tie, Flat (2)
002050 Bracket, Rear Screen, Screen
000064M Screen Tie, Angle
000987P Bolt, 1/2-13NC X 4 (&)
000990P Washer, Lock, 1/2 (8)

(11) 000988P  Nut, Lock, 1/2-13NC (8)

12) 002057P Bushing, Rubber (4)

3) 002051 Bracket, Rear Screen, Spacer

14) 000982P Bolt, 1/2-13NC X 1-1/4 (4)

002134 Bracket, Clevis, Rear Screen (2)

*OPTIONAL SOLID DIGGER POINT P/N 71.000330W QTY 2 REQD



‘CENTER
SCREEN
FRAME

(Bottem View) |

€)

arTyY ‘(2)

¥

-

- -
e | L T = ] c
e 'PI | of [ i o[ /Co000ORC S
F = ~ 0 0000CC2 000
C CCO0CO
- J) =

e
e et o e b N b
(eYegorolploso)

e

s

LEFT
SIDE
SCREEN
FRAME




a

EEEEEEEEE)

SCREEN INSTALLATION

Hardware Qty's

000603W Screen Frame, Right

000662W Screen Frame, Center (2) (%)
000602W Screen Frame, Left C:)
000913P Bolt, Plow, 3/8-16NC X 2-3/4 34 32 34
000961P Washer, Flat, 3/8 63 | 63 | 63
000955P  Washer, Lock, 3/8 34 | 32 | 34
000960P Nut, Hex, 3/8-16NC il 29 31
000953P Nut, Lock, 3/8-16NC _ 3 3
000892M Bolt, Plow, 3/8-16NC X 2-3/8 —_ 2 =
000055M Screen - 7 ga. (3/4" Holes)




OSCILLATOR MECHANISM

002065SA
000691M
000067M
000145P
000142P
000057P
000140P

000246P -
00096 8P

000966P
000255P

X

X

-
=
X

Oscillator Shaft Sub-Assembly
Bearing (7)

Key, Oscillator Coupling
Coupling Half, Osc., 13" Bore
Coupling Insert, Oscillator
Oscillator Motor
Coupling Half, Osc., 1"

Motor, Oscillator
Set Screw, 7/16-16NC X 3/4"

7/16-14NC X 3"
Base Block - "H" Motor

Key,

Bore

Set Screw,

*71.P272900 COMPLETE COUPLER ASSEMBLY (INCLUDES #4, #5, #7 AND SET SCREWS)



NOTE: WHEN ASSEMBLING

SERRATED FLIGHTS TO QHAIN, .. %
ALTERNATE “"WIDE” AND “NARROW " R\ FLIGHT SYSTEM
ENDS AS_SHOWN — NS

#000282P Chain Link, #620 Connector %‘H AL
000283P Chain Link, #620 Offset

*000285M  Chain, #620 Conveyor (3)seENoterow(7) 000052M  Flight Blade (26)

000947P Bolt, 3/8-16NC X 1 1/4 (78) e 000271M Wear Strip, Conveyor (6)
000946P Bolt, 3/8-16NC X 1 (52) o 000924P Bolt, 5/16 X 1 Flat Hd. (12)
000955P Washer, Lock, 3/8 (130) @ 000928P Washer, Lock, 5/16 (12)
000953P  Nut, Lock, 3/8-16NC (130) (1) 000926P  Nut, Lock, 5/16-18NC (12)
000053M Flight Mounting Angleée (26) @ 000291pP Chain Link Attachment

*UPDATED CONVEYOR CHAIN #620 - 26 CLEATS P/N: 71.P632820




000493W
000997P
000400P

000026M

000935P
000932P
000988P
000991P

000676P

000799P
000704W
000955P
000953P
000984P
000990QP

Flat Washer, 1/2" (4)

FRONT CONVEYOR SUPPORT ASSEMBLY

Front Conveyor Support _

Bolt, 5/8-11NC X 4 Grd. 8 (2)
Grease Fitting (2)

Spacer, Stabilizer (2-1/16") (2)
Lock Washer, 5/8" (2)

Lock Nut, 5/8-11NC (2)
Lock Nut, 1/2-13NC (6)

Spring, Front Conveyor Support (2)
Bolt, 3/8-16NC X 3 (4)
Spill Plate (2)

Lock Washer, 3/8" (4) .
Lock Nut, 3/8-16NC (&)
Bolt, 1/2-13NC X 1-3/4 (4)
Lock Washer, 1/2" (4)




O S e, &

‘ ; FRONT CONVEYOR SHAFT ASSEMBLY

©0) ©

0002724 Front Conveyor Shaft Assembly - Complete
o 000272M Front Conveyor Shaft
9 000277P ~ . Front Conveyor Shaft Bearing
9 000257W ‘Front Conveyor Sprocket
9 000328M Key - Conveyor Shaft

R R A R R X Xy B e R el kot oy V7 SR ENR R NN ISR D oy e



T SV TR T T e T e v

R Aot * e b S

I",I-'a‘_'l' L B

CONVEYOR DRIVE

MECHANISM

000510P
000057P
000985P
000989P
000956P
000955P
000946P
000964P
000511M

*000504M

000965P
000512M
000534M
000716W

. 000917P

001690P
000374W

*¥000964P

000763P

Conveyor Motor

Key - Conveyor Motor

Motor Adj. Bolt 3"-13NC X 2"

Nut - 3" - 13NC (3)

3/8" Flat Washer (4)

3/8" Lock Washer (4)
3/8"-16NC X 1" Bolt (4)
Set:Screw 3/8"-16NC X 3/8"
Conveyor Drive Sprocket
#50 Double Drive Chain

Set Screw 3/8"-16NC X 3/4"

Conveyor Sprocket - Driven

Key - Conv. Sprocket Driven

Conv. Motor Chain Guard
3/16" Lock Washer (7)
Screw, Tapping #10-32 X /2

Rear Conv. Shaft Adj. Boit (2)
Chain Link, #50 Dbl. Connecting

Chain Link, #50 Dbl. Offset




LI B )

| FruNEEIENFING) 1

B S

REAR CONVEYOR SHAFT ASSEMBLY

0004544
000454M
000279P
000324W
000328M

Rear Conveyor Shaft Assembly - Complete
Rear Conveyor Shaft (1 3/4") .

Bearing, Rear Conveyor (2)

Rear Conveyor Sprocket (3)

Key - Conveyor Shaft (3)



POWER STEERING COMPONENTS




|

EEEEEEEEEE)

11
12)
13

*000562P SEAL KIT UPDATED P/N: 71.P259901

000960P -

000555W
000561W
001689P
000556W
000006M
000551W
000126W
000972P
0005624

“000562P
000554M
002206
000601W

POWER STEERING COMPONENTS

‘Set ‘Screw, 7/16-14NC X %

Spindle Column

P.S. Cylinder Base Pin
Cotter Pin-3/16 X 2

P.S. Clevis Pin

- Front-Fork Washer (2")

P.S. Radius Arm

Pin-P.S. Radius Arm
Pin-Spring 3/8 X 2

P.S. Cylinder Assy.
Seal Kit, P.S. Cyl.

P.S. Linkage Bar
Front Fork

Steering Post

000684W
000058P
000111P
000110P
000946P
000955P
000108P
000125P
001690P
000706M
002163P
000780P
000402P
000779P

"Steering Post Retainer

Steering Wheel Cap
Steering Wheel Nut
Steering Wheel
3/8-16NC X 1 Bolt (4)
3/8 Lockwasher
Steering C€olumn

Power Steering Motor
#10-32 X 1/2 Tapping Screw
Steering Post Shield
Shim Washer (6)

Grease Zerk, 90°
Grease Zerk, 1-3/4 OAL
Grease Zerk, 1/4-28NF



|

POWER STEERING COMPONENTS




;%i%§§Z> Conimad

4%i2é§:) Kéf Cf;«.zégfy

By esac Lo

/o e,
Z
chVn A

SRS

@).

@R

000966P
000555W
000561W
001689P
000556W
000006M
000551W
000126W
000972P
0005624
000562P
000554M
002207

000601W

/ﬁzcuEiJffPﬁ

POWER STEERING COMPONENTS

|
I
!
I

Set Screw, 7/16-14NC X-%
Spindle Column

P.S. Cylinder Base Pin
Cotter Pin-3/16 X 2
P.S. Clevis Pin

Front Fork Washer (2")
BoiS.. Radius Arm
Pin-P.S. Radius Arm
Pin-Spring 3/8 X 2
P.S. Cylinder Assy.
Seal Kit, P.S. Cyl.
P.S. Linkage Bar

Front Fork

Steering Post

EE G

4’;\)
—

W &3
o

S

000684W
000058P
000111P
000110P
000946P
000955P
000108P
000125P
001690P
000706M
002163P
000780P
000402P
0060779P

“Steering Post Retainer

Steering Wheel Cap
Steering Wheel Nut
Steering Wheel
3/8-16NC X 1 Bolt (&)
3/8 Lockwasher
Steering Column

Power Steering Motor
#10-32 X 1/2 Tapping Screw
Steering Post Shield
Shim Washer (6)

Grease Zerk, 90°
Grease Zerk, 1-3/4 OAL
Grease Zerk, 1/4-28NF

|



HOPPER COMPONENTS

AND
ROLLOVER MECHANISM




000423W
goo9o00pP
000909P
000910P
000284P
0002684
000266M
000267W
000971P
000792P
000069M
000432W
000953P
000955P
000358M
. 000238W
000365M
000232w
000988P

‘Stop, Rgbber (2)

HOPPER COMPONENTS
- AND
ROLLOVER ‘MECHANISM

Roll-Over Chain Guard

Bolt, +#-20NC X 3/4 (28)
Washer, Lock, + (28)

Washer, Flat, % (28)

Chain Link, #80 Connector (2)
Turnbuckle, Rollover Hopper
Chain, #80, Rollover Hopper
Sprocket, Hopper - Driven 16T
Pin, Spring, 3/8 X 2% (3) -
Set Screw, 3/8-16NC X %

Key, Hopper Sprockef

Boom Arm, nght

Nut, Lock, 3/8 16NC (2)
Washer,. Lock, 3/8 (2)
Hopper (ﬁolI'Over)
Collar, Retaining, Hopper
Boom Arm, Left

Nut, Lock, #-13NC (10)

*

-000990P
000987P
000986P
000243W
000431W
000124W
000292M
000256W

000274M .

000972P
000550W
*000237P
000359P
000349P
000240W
000939P
000932P
000935P
000366M
000401P
*¥000397P

Washer, Lock, % (8)

Bolt, 1—13NC_X—4~Q¢LTW S
Bolt, %-13NC X 3 (6)
Boom Swivel - L.H.
Boom Weldment

Hopper Hood

Boom Swivel - R.H. " —
Hopper Crank

Collar, Retaining, Hopper Crank
Pin, Spring 3/8 X 2

Pin, Rollover Cylinder

Cylinder - Hopper

Pin, Clevis

Clip, Clevis Pin (2)-. _

Adj. Base, Hopper Cylinder .
Nut, Hex, 3/4-10NC (2),

Nut, Lock, 5/8-11NC (2)

Washer, Lock, 5/8 (2)

Pin, Clevis (5/8" Bolt) (2) .
Grease Zerk (1-1/4" OAL) (4)

Seal Kit, Hopper Cyl.

*000397P SEAL KIT UPDATED P/N: 71.P259090

G




001721A

0il Supply Tank Assembly

(Includes @ thru @ )

001721V
000174P
000683P
000788P
001784A
000184P
000059P

000176P
000947P
000955P
000953P

000109P"

0il Supply Tank ll
Filter/Breather

Plastic Elbow

Nut, Jam 3/4-16NF
Sending Unit Assembly
Strainer )
Magnetic Draim Plug
Valve-0il Tank brain_
Gauge-01i1 Sight

Bolt, 3/8-16NC X 1% (6)
Lock Washer - 3/8 (6)
Lock Nut 3/8-16NC (6)

OIL TANK




Qo /420
Qo 42|
OO0 /4z22

DO423

STANDAR /WODE B

S 7D, W/ [FOCL A7)
CAB Mop&
CA B W/Pac(/,qz//u



T ETmR T TR TR e o TR e e

O\L TANK ol MANIFOLD

| glo" VALVE
AOUT === - BANK

i o
TJ

“s

|

f

olL CODLER. =

i

z:zau

|
|

VALVE BANK 7o 72Nl< RETURN LINE

T R2I07-le~16, HI0C68P, O107-12-16,2107=]2-12 = . o

—3ACE=I0AI2; H1066P, 2107=12-125 0107=T2=12
__

(O 2107-12-12;,.0107=12=16, HIOLIP, OI07=16=16, I“MRO, _m-

A x| PTR, FILTER

- [~ onceam #zz— OOI4ZD
PT Al |
UL LSNTE |0 £/ Lottp (STE.)

SHEARING (+) 0 (_) 05 i SCALE: f......\’»‘ APPROVED 8Y: DRAWN BY .I: PD

~ WELDMENTS (+) .08 (—) .06 [ #-/0-&9 REVSED
HOLE DIAS. (+) .008 (—) .005

ALLOTHER (9 015 )0 | CHERRINGTON  CORPORATION

BREAK ALL CORNERS .005 MIMw

DRAWING NUMBER

FAIRFAX, MINNESOTA 55332 | ] 0F 9

~iNISH




RIGHT CYLINDER

d

VALVE RANK 7

LIANWER R

PPER
SR T

b <,
>

| v T\

d

HoisT CircuIT

(2)% ‘Mmo

@— O]

()
®
©

®

LEFT CYLINDER

(A -8-3/s F506, 3/ax 4 FF, *K LF250-5 (Husco—»), 0107-4-6, HIOS6 P, 3107-6-6
~O0507-8-6, HIOS7P, 3107-6-6

*_m:o,,].ov"e* <6 ..kHloH-P, 2107-8-6___ B
Q10 7=6-6, HIO72P, 2107-8<6 ~ .

— (E)_ol01-6-6, HIO|8P, 2107-8-6 T T T e T I

— (B -3107-¢=6, HICITP2107-8-¢ T T

Caies ik i 7

EXCEPT AS NOTED

* 000206 P ONE WAY NEEDLE VALVE pF—m™m™m™m—m—m———

—D/IAGRAM # 23 —

OO 14 ZO

AYD. F/H5 (omp ( STD.)

SAWING (+) .0 (—) .06
SHEARING (+) .0 (—) .05

SCALE: ~—— APPROVED 8T:

WELDMENTS (+) .08 (—) .06

™ #-/0-57

DRawn BY D P‘D

REVISED

HOLE DIAS. (+) .008 (~) .CC5
ALL OTHER (+) .015 (—) .015

ANGLES (+) 2° (—) 2° '
BREAK ALL CCRNERS .005 MIMN

CHERRINGTON  CORPORATION

-XN!SH

- FAIRFAX, MINNESOTA 55332

DRAWWNG NUMBER

or-’9




2207-6-6

oo2ld4é

P
VALVE ~ o
- BANK -~ @ ~
LonwER roo7 = , HoPPER
LPPER foRT- =2z A CHECK VALVE, P/LoT (BRAND) | |EYLINDER

rZd
2."x LFF

—B—>
Aorrer Lircurr 3/8“Mmmo
T A -3/8 F50G, /8 x 1/4 FF‘, KLNZSO-S, 0107 4 -6, HlOS?P Ol07-6-6
— @ HIOS!F‘ 2107-8-6 T
() os07-8-6, HIOS‘SP o:o7 e e o ) T
M__HIQSQF,_aiov 8-6"
* O00T30P 4 NEEDLE VALVE
|- DIAGRAM 24 — OO |4 ZO

EXCEPT AS NOTED HYD F7+/.s LoMPB (STD.)

SAWING (+) .0 (—) .08 APPR Y wN ST
SHEARING (+).0 (-—-) Gs T OvED oRa J;Pp

WELDMENTS (+) .06 (—) .06 |°~® o~ [0~ &P REVISED

HOLE DIAS. (+) .008 (=) 005

ALLOTHER (4 915 (0 018 | ~LEDDINGTON  CORPORATION

BREAK ALL CORNERS .005 MIM DRAWING NUMSER

FINISH FAIRFAX, MINNESOTA 55332 | 3 oF




®

VALVE BANK

LoweR FPorTs
C/PPER FPorRTS

>)
\‘

DIGGER

CYLINDER Dresecr Lo rpcc:r—

* 000230P J4'NEEDLE VALVE

@ 0507-8- 6, HIO6OP, 2107-8-¢ —
® os07-8-6, HlOblP, 2107-4-6,*KLN250-5, PN

- [~Dhemm* 25— OOHZO
R S NOTED H YD F/Hs Comp (sm)

SHEARING (+) .0 (—) .06 [|*™*= - APPROVED BY: DRaww 87 DPD

WELDMENTS (+) .06 (—) .06 [oa® -
HOLE DIAS. (+) .008 (—) .005 7 /0-89

REVISED

ALL OTHER {+) .015 (—) .015 -

ANGLES (+) 2° (—) 2° CHERRINGTON  CORPORATION

BREAK ALL CORNERS .005 MI N

v ~iINISH

DRAWING NUMBER

FAIRFAX, MINNESOTA 55332 | 4oF 9




LoWER /2T —
UPPER /BT ——

=
&
CON VEYOR—

CONTROL

-|EX cal
IN |

tosmﬂz-lz,

U-:c- 07-4-4,_3

~‘«::s'm"a & HIO25F"

“0507-12-12, 2107-12-8, HI025P, 2107-128

~2107-12-8, H1025P _ ‘

2.\0'7-12 8 HXOZ‘SP"—’“’

—0507=12°12, 2107-12-8,

507-10-8, H1063P, 2107-8-8, 0107-8-8
T2°12; 2107-12-8, 2107-8-8, HIOSZF 3107 -8:8, 2507-10 s

-~

2107-8-8, HlOéZP ZIO'? 8 B

107-4-4, HIO29P, 2\07 -4-4

O -
VALVE BANK ro-
S0 OB o evor| CONVEYOR
Ol Y MANIFDOLD E— ouT REVERSING MoTOR
OSCILLATOR N\ J
} CONTRDL ‘ uﬁ, '
. OSCILLATOR. | . © S FPEEN [)/RCU/T

Mam . . e—
A )
—G)

V2" MRO
0507-12-8___
os507-12-la
2107-12-8_ "~
@ 3/4“ MM s .

®
-~ ®
®
—®-

e e e e e -

2107-8-8, HIO3IP, 3507-/0-8 . [ — = — ——

0l07-8-8, 2107:8- 8, — DIAGRAM Z“A 00/42—0

= 3507-10-8 . T |\ HYD. F/HE Comr /sm)
e e A S[FRE T g | APPROVED BT: s s S B
(_5_—8—PSON D“E-g,./é 59 REVISED
@ _PO=343_ "
B A PTR i CHERRINGTON COPPO/?AWON
©ZIo7=8 =8 = —| mamFAX, MINNESOTA 55332 | & oF 9




_SUNSTRAND [IRANSMISsIoN

OILTANK - pfpez. Hlorer CircuiT
’ - (.aaa MOTORS

FEOIUT WHEEL

MOTDR

Hica4P, al07-8-8, /:. '‘MRO, 2107-12-8, 16~ FS06  —
H\064 P, 0107-8-8, Y’ MRo, OI107-8-8, 2107-12-8, 16-34FS06G
H1087P, 2107-8-8, OI107-12-8, 16-3/4"F506

H1088P, 2107-8-8, clo7-12-8,

H1065F 2107-12-8, 16-3/4" F506&
HaobSP, R107-12-8,16-344' F§0&°
| x 2. PTR, 2107-8-8,H10I12P, 2.107-8-8, ©S07-12-8

FILTER , /4x 4 PTR, 4s‘$r£z.saw
- 2INGA FT-a?to -2P, i-uonP
zmsAPT-m:o ZP 16-3/4 £S26

la=-3/4 F506
o107-12-12
2107=-12-/2
A 3/4.“/‘420
2107=12-8

- 3107 =l2" 8

16-3/a" FSCG

— DIAGRAM # 2T7E— 00/420
HYD #H's (oMP fsru) "

SCALE: ~— APPROVED 8Y: DRAw 8Y D P D

DaAlE: 4 M“ 89 REVISED

CHERRINGTON  C O/?POQAT/ON

Dlhm NUMBSER

FAIREAX, MINNESOTA 55332 oF 9




rreTYy

e s b

@A) _350724-4, Hl089P, 0107 -4 -4

Wheet Meter Case IDraivg

OO SERIES MOoTORS

/L

AN FLD Eeon
q‘ | iy
MoT7TorR

—0S07-4-4, HIC45P, Q|07 =4~-¢ T T '
1 2107=4-4, Hl0o83PR, _2107=4~4, 3/s_MMo /2_—;—5/5 F;:

D 35Q7-4=4; HIO43IP, I [07-4-4,3/ax VA PTR

- jD/AéE’AM F L8 F— 001420

EXCEPT 'ASONOTDESD HYD F7H.s LoMP KSTD) |
+) 0 (=). SCALE: APPROVED OT: DRaw 87 ‘
SHEARING( (l) .o( (-l) .08 —_— “ e e
WELDMENTS (+) .06 (—) .06 |>*® - - ﬁ REiSED

- +HOLE DIAS. (+) .008 (—) .005

AELERE 8 S | CLERRINGTON CORPORATION

BREAK ALL CORNERS .005 MIp ORAWING NUmMSER

. FINISH FAIRFAX, MINNESOTA = 58332 | 7 oF 9




LPPER — ENGINE ADAPTER -BCL2002027M (REF)

_ LDWER\A PORT ‘ ' . o
PORT [ ' |
ENGINE | - |
(REF) FILTER HEAD ADAPTER

oo 2028P (REF)

FILTER HEAD
©02029 P (REF)

‘@ 2\07-8-8,2107-8-8, HI085P, 3107-8-8

“® _0107-8-8, 2107-8-8, 2107-8-8, HIO84F, 3107-/2- 8, om‘z_/z_zz* .~

BEGAN ON MACH, 112222 /EXcLU0E 12223 PER Eca*ss—oazl B

WEP Y e e 8 A

- ENG. Ol — o0 /420
EXCEPT AS NOTED HYD., F/HS (omp (sra)
AWING (+) .0 (—) .06 SE APPROVED 8Y: DRA N u@f '
(SHEARING () 0.2) 08 Lo ——
HOLE DIAS. (+) .008 (—) .005 o~ %

ALL OTHER (+) .015 (=) .015

ANGLES (+) 2° (=) 2° CHERRINGTON COPPOQAT/ON

BREAK ALL CORNERS .005 MIP DRAWING NUMSER

FINISH — FAIRFAX, MINNESOTA 58332 | &8 oF S




OlL TANK VALVE BANK

POWER STEERING

- CYLINDER
-
| SUNSTRAND O _o ® |
GEAR PUMP ® POWER.
STEERING
o] i — MOTOR
MANIFOLD —_
PRIORITY FLOW .~ __ . __ oA
N B

DIVIDERZ _ —
—C

—16-% FS506, 2107- J2- 125
~3|07-6-67 HIO!4P,3|O7 6-6 .

—S UNSTRAND PUMP/'PQW‘ =R S?’EERN.: C:&:ut"&"
w
T190° 14" ST. ELBOW, ZINGA _ F"r_ms ZP, HIO7O0PR, ZINGA FT-IZ!S -2P, 20- 1/4 FSOG o

_2107-6-6; 2107-6-6, HIO78P, 307-6- é OSO? 8 6

107=12~- IZ_HIOO4F‘, 3A0B- IOALZ"

0507=8=6, 0107-6-6, 310‘7-6-6,!-“.079?, 1151‘-‘5-6"

—Q507-8-6, 3107-6-6, HIOCBOP, 2107-8-6_" "

©)~0507-8-6, 0107-6-0, 3107-626, HI0BIF, 210786

— DIAGRAM 72| A—

 EXCEPT AS NOTED
SAWING (+) .0 {(—) .08

OO/4ZO

| HYD F/Hs CoMP (srz:,)

SHEARING (+) .0 {(—) .03 APPROVED #:
WELDMENTS (+) .C5 (—) .C6

3mre;4 -/0~ 89

DRAWN BY D"pD

REVISED

- HOLE DIAS. (+) .008 (—) .CC5

ALL OTHER {=) .015 (—) .015
ANGLES (+) 2° {—) 2° -~

BREAK ALL CCRNERS .005 MIM

CHERRINGTON  CORPORATION

~iNISH

FAIRFAX, MINNESOTA

W“GNUMIER

55332 oF O




Q\L TANK ol MANIFOLD

s o‘ VALVE :
, @OUY l=ti=li=) | BANK

olL COOLER

VALVE. 'BANK o TaNkK RKRETURN LINE

jAUS*lUAIZ, H\OBBP 2107=12-12, 0l07-12-12

@ 2107-16-16, H1068P, O107-12-16, 2|107-12"12 L
| "'2:07-

| % x | PTR, FILTER -

[COIAGRAM %22 - 0 a7 |
X & S NOTED | HYD F/H'’s Comp.( POCM/A/) .
S;iéARING (+) o) (_i .9'3 Scale: —— APPROVED 81 DRawm Y :D-_PD

WELDMENTS (+) .08 (—) .06 [*F #-/0-89 TwEs

HOLE DIAS. (+) .008 (—) .005

ALL OTHER (+) .015 {(—) .015"

ANGLES (+) 2° {—) 2° ‘ CHEPR/NGTON COPPOQAWON

FINISH CAIREAX, MINNESOTA 55332 | ] oF

1212, O107=12 =16, HIOLIP, 0I07=16=16, I"MRO, M_'______,w W

| oF 2D



o Rk YRR

RIGHT CYLINDER

VALVE BANK - 7 | @T
| conee mor S— i
AR 2 | M ] B\
! ‘Mr | = | @ ”
( (2)% 'MMmo
—© © © L
HoisT CiRcvIT

LEFT CYLINDER

T (®). 8-3/8 F50G, 3/ax 4 FF,"KLF250-5 (HUSCO~>), 0107-4-6, HIOS6 P, 107-6-6
::;.-.~oso7 8-6, HIOS7P, 3107-6-¢ . |
—(C)—o107%6" -6, HIOM-P, 210786 -

' ”_LQ:LJ: éy_HlOJ e P, Z 10 7 B 6 T T T s i e s s
__ 2107 -6-6, HIO|7P,.2107- 8 ‘ 6““."—'“.‘.”].’ T T T 'f“_",'..",_'f"_'_fff*ff S

* 000200 FP ONE WAY NEEOLE VALI/E —.‘DMC—:PAM #2_3-— 00/4'2 [
EXCEPT AS NOTED | HYD F/H's ComP / %cmw)

SAWING (+) .0 (—) .08 | s e
SHEARING (+) .0 (—) .08 || —u— | T

WELDMENTS (+) .06 (—) .06 0“5-4.. -0-89 REVISED
HOLE DIAS. (+) .008 (—) .005

Ao 0 5 ) 5 | CLEDRINGTON . CORPORATION

BREAK ALL CCRNERS .005 MIMA mnctuuau!l

FiNISH FAIRFAX, MINNESOTA 55332 oF 9




ey TR EY Y

ERRER et ts - 3 LARMARSIR

2207-6-6

002146
VALVE ; —©—]]
BANK -
LoweER FoeT = HOPPER
LPPER SfoRT: N

CHEC K VALVE, PILoT (BRAND) CYLINDER.
3/8.3( '/4”F"F

(R
®&—

AAopper Lircurr

3/a“Mmmo

* 000230P ‘/4“ NEEDLE VALVE

?

| TS =zi—  O0I42]
excerT ASNOTED | HYD F/Hs LomP (i Pac_‘z.:«w)
SAWING (+) .0 (—) .06

SHEARING (+) .0 (=) o5 SCALE: ————— | APPROVED BY:

ey = B
WELDMENTS (+) .06 (—) .08 [~ 2 --& e
HOLE DIAS. (+) .008 (—) .05 20" 57

ALL OTHER (+) .015 (—) .015

OTHER () e L0~ CHERRINGTON COPPOF%T/ON
BREAK ALL CORNERS .005 MIM DRAWING NUMBER
ZINISH FAIDEAX, MINNESOTA 55332 | =3 oF 9




®

VALVE BANK

LowseR FowTs
CIPPER PanrTS

DIGGER
CYLINDER

“oso7 8-6, HI06OP,

| 0507-8-6, HIOMP, 2107-4-6 *KLsto .S, x by FE .-

Dreecr LrrCurr—

¥ 000230 P [ "NEEDLE YALVE

2107-8-6

EXCEPT AS NOTED
SAWING (+) .0 (—) .06

" DRAGRAM F 25—

SHEARING (+) .0 (—) .05 |°
WELDMENTS (+) .06 (—) .06
HOLE DIAS. (+) .008 (—) .C05

OO /42 |
-HYD F/H's CoMP (Pocuuv)
— APPROVED 8Y: DrawN BY E D
JoatE 4 — /O~ 59 REVISED

ALL OTHER (+) .015 (—) .015 -
ANGLES (+) 2° {—) 2°
BREAK ALL CORNERS .005 MIMy

CHERRINGTON  CORPORATION

~INISH

FAIRFAX, MINNESOTA 55332 | & oF 9




T T qlgs e e teeems b g

| - 7
LoweER FarT — = \C/
UFPER /3T —— = Texeq conveYOR
CONTROL |
g A
o Rimmeare<O
VALVE BANK 8 O vevor| CONVEYOR
Olu ¥ MANIFDOLD (E) OUT B VERGING MoToR
| o~ VA/L\VE
OSCILLATOR
C_DNT‘RDI_ '
OSCILLATOR.. (&) _Sc’_' FPEEN IRCUIT
AMOTOR ==

-

~

T - @M-'/L” MRO, e
T T ) 0507-Ta-8 T
& o507-12-le

(A Ny LI R 8_._:

2507-10-8, "H1063P, 2107-8- s,__mcn 8=8"
507=12712; 2107-12-8, 2107-8-8, HIO52F, 3107-8- s,_zso7-/o  P—— -
(B)Z2507-4-4,_3107-4-4, HIO29F, 21072-4-4_ — ——

zno7- 8-8 " @D 2g*MMS T~ ___

CJO/42/

g ‘g:g'_z'—gs Hlo::'sP 3507 -/0-8 ; ___jp,M,EAM i*zé,&\ -

T T - -v‘t -~ ’, " | APPROVED 8Y: DRAWN BY 5 P
W, - R Dark: 4.... e ﬁ REVISED

} 0=-343 -

S — O <o N IO CORPORATION
RO oy ol It ——— FAIRFAX, MINNESOTA 55332 | < or 9




A
®
| (©)
©
(B)—
(F)
©)
®)

O1L TANK —_—UNSTRAND |IRANSMISSICA
Waweel HSloeror Ciecir
' {2.) 00O SERIGS MoTBRS (/) POCLAIN

o

FRONT WHEEL. -
MoTor / BRAKE

la~34 FS06
0107-12-12
2107=-/12-/2
-3/ “MRO
2107=12-8

- 3107 "IL’B

H1064P sl67-8- g, V2"MRg, 2167128, l6e-3 FS06 -
Hlc64R ©107-8-8, " MRO, OIOT-8-8, ZI07-12-6, 16-% FE06
HlOB?P 2107‘8'8) olo1-12-8, 16~ /4' FSo6G. i
H1088P, 2107-8-8, ©I07-(2-8, lo=3/s" F§OG
H10G5B O16T=12=8: ¥4 *x %4 F4GH=S" ~

chbSP, 0107128, e x4 F4 GH=-5

| x 2. PTR, 2\07-8-8, R I012P, 2.107-6-8, £S07-12-8

FILTER. | %4 x 34 PTR, 45 ST ELBW] — DiacrAm & —
ZINGA FT-0710-2P, HISTIP IAGRAM 276 D0/421

ZINGAFT-0710-2P, I&-3/4 £506 HYD #H/F& Comp ( M”‘D

@.:250726=4, HI043R 0107=4-4|77 ———_T""" =TS

REVISED

e

—Vix Yy F4GH=-5_ [z
| CHERRINGTON CORPORATION

— DRAWWNG MUMSER

= | RAIRFAX, MINNESOTA 55332 & or 9




Wz Motor Lase Drainsg

(2) @000 s&RIES MOTORS €1 Pocinin

oL : L = .
 AMMANI FRLD ©— . ooy
WHEEL,
. o JMoToR
(@A) _3507:24-4, H108IP, 0107 -4-4__ - B
(B) —O50724-4, HIQ45F, ©|07=4=q4 —— - - =

C7=6=4, /3" MM, "o =3 /g EE

Q) 2167=4-4, Hlcs3R, 2|

64, HTOEIPTA 3 vy PrR, 310744

—DmAcRAM ZEH— *OO /4 >
HYD F/H’s CoMe (Pocram) ’
E T [ - — D
> 4-/0-89 ‘ e
| CHERRINGTON CORPORATION
T RAREAX, MINNESOTA 55332 | for S




UPPER — ENGINE ADAPTER -BCL2002027M (REF)

LoweRr FPORT
PORT [™

INE | .
E%GRE,.—) FILTER HEAD ADAPTER

002028P (REF)

FILTER HEAD
002029 P (REF)

®

. /—F—'H.TER

@ 2107-8-8, 2107-8-8, H1085P, 3107-8-8

002023P
CREF))

~—_/

“(®_0107-8-8, 2107-8-8, 2107-8-8, HI084F, 3107-/2-8 ._0ol07-12=[2_|

BEGAN ON MACH. 112222 JEXetiok 112223 PER Eca*ss—aszls

WRRT PP RO

EXCEPT AS NOTED
SAWING (+) .0 (—) .06
SHEARING (+) .0 (—) .06
WELDMENTS (+) .06 (—) .06
' HOLE DIAS. (+) .008 (—) .005
ALL OTHER (+) .015 (—) .015
ANGLES (+) 2° (=) 2°

BREAK ALL CORNERS .005 MIp

—ENG . Ol — o0 /42|
HVD F/HS CDMP (‘%amw)

SCALE: - APPROVED 8Y: DRAWN 37 .D Pp

= 4 1059 Wi

CHEPF?/NGTON CORPORATION

FINISH

FAIRFAX, MINNESOTA 55332 | & er S




st o g, SR A P e S g

O1L TANK VALVE BANK "  POWER STEERING

- CYLINDER
| B
| SUNSTRAND O o
GEAR PUMP POWER
STEERING
MOTOR

PRIORJTY FLOW .

DIVIDER @

. _SUNSTRAND Poms/FoweR s-:-ssr-z NG CIREUIT

T90°" 1'4 ST. ELBOW, ZINGA FT-1215-ZPF, HIO70P, ZINGA FT-IZ!S ZP, 20- :‘/4 ‘Fs0G
6= -3/, F50 6, 2107- :a 12, 3107-12~12, H10e7P————— "~
3!07-6 65 HIOMP, 3107-6-6 . . - T

2107‘12 12,5 HIOO4P, 3IA0B - :oma“‘
,: 0507=8-6, LI107:6-6,3I107-6-6, HIOT79R: ZJDZ'.Z-G  Je—

(G 0507-8-6, 3107-6-6, H10B80P, 2107-8-6"""_ P
'__oso7 8- 6, Ol107-6- e 3107-6-6, H|08IP, zlo7=8-6 """

~D1A‘éRAM *”’ZIAH—‘ | 00/42/

(EXCERTASNOTED | HYD F/H's LoMP (Pociain)
SHEARING (+) .0 (=) .23 [0 L [0 P D B D
WELDMENTS (+) .C8 (—) .C6 |oa® REVISED
'HOLE DIAS. (+) .008 (—) .0C5 £-10-89

ALL OTHER (=) .01S {—) .015

anGLEs = 2 | CHERRINGTON COPPOQAT/ON

BREAK ALL CORNERS .005 MIM
FINISH

DRAWING NUMBER

FAIRFAX, MINNESOTA 55332 |1 9 ae 9




(B)-

w ”
REVISIons A

2107~

O\l TANK

-

OlIL MANIFOLD

IN

Ol COOLER

e N VALVE
A uT, OO] A BAN K
© ®
-'.—‘—_T\g__

VALVE BaNK 7o TANK RETURN LINE

(A ~SATE=10AI2, H1066P; 2107=12:12; 0107=12~12
16~1ey, HI068P, O107-12-16, 2107=12-12 = ____
(O C2107-12-12,0107=2= 16, HIOLIP, 01071616, I“MRO,

'/ x| PTR, FILTER

EXCEPT AS NOTED

PER E£(LO739-039
I\ wAs HI073FP
£\ was HI1074 P
A was HIo75P

A was HI076P
CALL CHANGES N PG, D)

BEGAN AFTER M# #//zzaés“AW’NG (+) .0 (=) 06

iEARING (+) .0 (—) .0

- WELDMENTS (+) .08 (—) Go |

HOLE DIAS. (+) .008 (—) .005
ALL OTHER (+) .015 (—) .015 -
ANGLES (+) 2° {—) 2°
BREAK ALL CORNERS .005 MIMN
~iNISH

[~ DRGRAM # 22— 'oo:4za N
|HYD F‘/Hs COMPLETE (cms) |

APPROVED BY: DRAwN 8Y =_']-> pp
JoatE 4 70~ 89 REVISED

CHERRINGTON  CORPORATION

FAIRFAX, MINNESOTA 58332

DRAWWNG NUMBER

/aF’9




} RIGHT CYLINDER

H
1

VALVE BANK 7 @T
| zomece rer —— i '
LIPRPER > ]
~oR 7 l ') a , @ )
~ (2)% MMo
-® ® ®&-

'

@ ..... 8-3/8 F50G, 3/ax /4 FF,XKLF250-5 (Husco-»), 0107-4-6, HIOSEP, 2107-6- 6
“OS507-8-6, HIOS7P, 3107-6-6

HoisT CiRcuIT

LEFT CYLINDER

;.._.,: ’.O[I.Q,'?;’é'?é’,'iH'I‘O'I4P,: ale7-8~-6 B

Ol107-6-6, HIO|8P, 2107-8-6 S
_Zl07 =66,  HIOCITP,_.2 l 07 8 ‘ e o _".-""T*f i f,'_’_ffff"ff.‘" 'fff,"‘_:m ": ‘ "

* 000206 P ONE WAY NEEDL:; VALVE e

w—-DlA&r@‘-AM #23 - 00/422_

EXCEPT AS NOTED HYD F/Hs ComP (< CAB

SAWING (+) .0 (—) .06

SHEAHINC (+) 0 (_) 05 ! N APPROVED 8Y: DRAWN HDP_D
WELDMENTS (+) .08 (—) 06 [ - /0 -8 i
HOLE DIAS. (+) .008 (—) .C05

AL SR 0 SR [T OHERRINGTON  CORPORATION

BREAK ALL CCRNERS .005 MIMN DRAWING NUMSER

st | muRrax, MINNESOTA 55332 | = e




2207-6-6

VALVE

| BAN K » éra
Lonw=R ;e : ‘ OPP.
L PPER FoRT /2»:%76 CHECK VALVE, PILoT (BrRAND) | |CYLINDER

r4
% 'x L FF

=
Br—»

Aorrer Lircusr 3/8"MMmo

. (A _8-3/8F506G, 3/a8 x /4 Fr-', KLNaso s o:o7 4-6, HIOS“?P ono7 6-6
E— '“‘HlOS\P 2107-8-6 . S |

“““"“‘“ T 0507-8-6, HIOSSP o:o7 e e S T
'.:*_:::__Hlosof,_aloz-a-e

¥ 000230P Y4" NEEDLE VALVE

[ oA AM XS4 — oo/422
EXCEPT AS NOTED HYD F/H's CoMP (¢ CAB)

SAWING (+) .0 (—) .06

SHEARING (+) .0 (—) .05 N | APPROVED 8Y: L Y )

WELDMENTS (+) .06 (—) .06 | DATE: -} - j0= §9 REVISED

HOLE DIAS. (+) .008 (—) .C05

ALoTHER (081 () 015 | CHERDINGTON  CORPORATION

BREAK ALL CORNERS .005 MIM DRAWING NUMBER

FINISH FAIRFAX, MINNESOTA 55332 | B oF 9




T VALVE LANK

LIPPER APoRrRTS

DIGGER
CYLINDER

® -

LDrcecs, L reccsr—

¢ ©ooz30P 4" NEEDLE VALVE

0507-8- 6, HIOGOP, 2107-856 ——

® oso7-8-¢, Hloe1P, 2107-4- 6 *KLNZ250-5, b x g FF-———

EXCEPT AS NOTED
SAWING (+) .0 (—) .06
SHEARING (+) .0 (—) .08
WELDMENTS (+) .06 (—) .06
HOLE DIAS. (+) .008 (—) .005
ALL OTHER (+) .015 (—) .015 -

ANGLES (+) 2° {—) 2°

BREAK ALL CORNERS 005 MM

~INISH

LoweR FoeTs

T DRERAT F o5 001422
HYD FHs CoMp (CAB)

\/"" APPROVED BY: DRaww BY D'RD

DATE: , O~ 8 9 ’ REVISED

CHEPP/NGTON CORPORATION

DRAWNG NUMBSER

FAIRFAX, MINNESOTA 55332 |4 o 9




. » )
LoweER /o1 , \CJ
UPPER kT — ] TEX ¢ CoNVEYOR
: ' CONTROL

r )
O - W (@
VALVE BANK 8
ALP o conveyor| CONVEYOR
Ol ¥ MANIFOLD @ ZKDUT REVERGING MOTOR
. . VA/\\VE
OSCILLATOR
_ C.ONTRDL. '
: A
OSCILLATOR.. (&) ScFrEEN [)/RCU/T'
MOTOR
A\ )

(R 0507-8-8; HIO25F" | - - ® Y2"MRo -
T0S507-12-12," 2107-42 a H\ozsp zsc'?-tz- T T E 0507-12a-8
“2107-12-8, HI025P o .o cso'?—ta-lz.

‘“0507-12-|z, 2107-12- e H1025P— , ®__?.lo7_.JL-

_OS'O?_IZJZ 2\07 12-8, 2]67 5 8’"1—”062P """ Z.)O'} 8 8 @ 2/4 MMS_.,__... -

> «Dﬂzjz 2107- ‘7- =, 2107~ 8 S,HloszP 3107 8-8, 2507_,0 -8 "*‘_"”j“"“" __
(H—2507-4-4, 3107-4-4, HIO29P, 2107-4-4¢_ S —— |

D) 2107-8-8, HIO3IP, 3507-/0-8 . [—= D/AGEAM E Ty 00422_
'_', gg{n_slo P HYD FH's Comp (CAED

— - e v SRD
S —— j.‘ CHERANGTON CORPORATION
,1::2102__-8 S8 | FAIRFAX, MINNESOTA 55332 | <=er 9




CD> LEFT WHEEL MCTR

RIGHT WHEEL MOTOR

1L TANK SUNSTRAND [/RANSMISsION
olL Wuweer WHomor Ciecor

oo MoTORS ¢ (AR

FEDIUT WHEE L
MOTOR ‘

e®®@@6@e

FILTER , /4:-:-32?1‘2 45‘57'?1.80\»\/
2 INGA FT"a?iO -2P, HICTIP

Hmmp cl07-8-8, Y2"MRrRO, 2107-12-8, l6-34 FS0G6  ~
Hl064P, 0107- s—a, 2" MRO, OI10T-8-8, 2107-12-8, 16-34FS06
HIOS3P, 2107-8-8, 0l107-12-8 4 16- 3/4“F5‘acs |
HI1O0S3P, 2107-8- 8 clc?-/?.-a /o= 3/4"F£'aé
HI0G5R_2107-12-8, |16-3/4 F506 .
" HtoeSP, 2107-12-8,16=2/4- T ) - B—— .
| x 2 PTR, 2\07-8~ 8 Hl012P, 2107-8-5, 05'07-12 a8

16 -3/4 FS0&
0107-12-12
2107-12-/2
-3/ “MRoO
2107~12-8
I107-12-8

_WMQMM*Z”" ool4z22

ZlNGAFT—O?ID-ZP, 16~ 3/ ;soevﬁ H YD F/Hs Compr (CAB}

—_ | APrROVED aY: | DRAWN 8Y 5 P@

" DATE: 4 / 0 s 9 REVISED

CHERRINGTON  CORPORATION

DRAWNG NUMBER

FAIRFAX, MINNESOTA 55332 | ¢ oF 9




WHEEL Motor Chise ToRAINS

Looco SERIES MoOTORsS - W /CAB

ori

AN FLD o 7
q‘ ' s,
MoTor

A)_3507:4-4, HI108:P, 0107 -4 -4 -
(B) OS507=4-4, HIC45P, ©107-4-4" -
_2|o7- 4-4, HIo83R, .2107=-¢ =4, 3/8.MMO,_/Z'“‘S<“_/8 FE -

9 ,4; EB:E,“ ' _?Za,x_ 1/4 PTR I
[CDIAGRAM =286 = 00/422-
| HYD F/H5s Comp, (CAE:)
—_— APPROVED 8Y: pRav Y PP‘D
> 4_1p-89 =

| CHERRINGTON CORPORATION

FAIREAX, MINNESOTA 55332 "ZoF 9




LOWER
PORT |

FILTER HEAD ADAPTER
- Q02028FP (REF)

FILTER HEAD
©02029P (REF)

__FiLTER
- 002023 F

CREF))

‘@ z2\07-8-8,"2107-8-8, HI0BSP, 3|07-8-8

“® 0107-8-8, 2107-8-8, 2107-8-8, HIO84F, 3107 -/2-8 ,, O[07-I12=/2_

-

BEGAN ON MACH, 112222 JEXeicE 112223 PER Eco®55-0321B

—ENe OIL= — op/doz

. |
B EXCEPT ASNOTED | # VD F/#s (omp (A=)

SHEARING (+) .0 (—) .06 APPROVED 8Y: S S
WELDMENTS (+) .06 (—) .06 [= .y ,w 59 REViSED
- HOLE DIAS. (+) .008 (—) .005

A RGeS e 53| CHERRINGTON  C O/?PO/QAT/ON

BREAK ALL CORNERS .005 MIN DRAWWIG NUMSER

FINISH FAIRFAX, MINNESOTA 55332 | S or 9




Ol1L TANK

VALVE_ BANK POWER STEERING
: : CYLINDER
mem) ,
: ]
| SUNSTRAND O_ o Er-
GEAR PUMP (E) POWER
ri__—l STEERING
j ol MOTOR
MANIF‘OLD _
PRIORITY FLOW . o
DIVIDER . =& ) . A
U .
| _SUNSTRAND PuMD/ FowsR SreeRinita CireulT

90° 14" ST. ELBOW, 2INGA FT-1215-ZP, HIO70OP, 2INGA FT-1215-2P, 20- %" F50 G
- FSOG, 2107-12-12, 310712~ 12, H1067P

Z107-6-6, HlOl4P, 3107-6-6

~2107-6-6, 2107-6-6, HI092P, 3107-6-6, 0507-8-6 A\
- 2107-12-12, HIOO4P, 3A0B-I0AI2 | o
 0507-8-6, 3107-6-6, HIO93P, 2107-6-6 A T T
- 0507-8-6, 31076~ 6, H1094 P, 2107-8-6" A
" 0507-8-6, 3!07-6—6, HIOC98P, 2107-8-6 & — —— ~—— —

= 'DIA;RAM #*2IB = OO /422
EXCERT AS NOTED HVD F/HS5 CoMP (cAB)

SHEARING (+) .0 (—) 05 e " DD
WELDMENTS (+) .08 (—) 06 [® £ =)0~ 8% e

HOLE DIAS. (+) .008 (—) .CC5

ALL OTHER (=) .015 (—) 015

ANGLES (+) 2° {—) 20 - CHEPP/NGTON COP/DO/%WON

FiNISH

BREAK ALL CORNERS .005 MIN DRAWING. NUMBER
FAIRFAX, MINNESOTA 55332 9 orF 9




-

OIL TANK OlL MANIFOLD

IN VALVE
LY AAAAN | BANK

|0

pr——.
S

] @1 :

olL CDOLF_'R,

|
|

|

@

|

|
|

VALVE BaNK 7o TANK RETURN LINE

@ 2107 16-16 HlOéaP 0107 12- 16 2107 12 12 T
_-"’2!07:12:!2;:0107 ~12-16, HI0LIF, DI07~ 6" 16, I“MRO,
' 4 x| PTR, FILTER

- :DIAE—.-/?-AM 7’5* z.z.- — 601423 REV,

Bevision A" E;ACEST AS NOTED HYD F/H's Comp. (CAB / FoCLAIN) A
SAWING (+) 8 (=) .0 DRAWN BY
BELAN AFTER MAacI®112234 SHEAR!NC( (l) Q((_)) ga , -~ [+mroveber: ZroT
PER Eco #89-03¢ - WELDMENTS (+) .06 (—) .06 [°~® =T~/ ~ 5;7 REVISED
A\ was H1073P HOLE DIAS. (+) .008 (—) .005

Buatwiozes  ALSRE DR CSR [T e NGTON | CORPORATION

A whrs Hic75P BREAK ALL CORNERS 005 MIMA

A WAS H 1076 P SINISH DRAWING NUMBER

(ALL CHANGES om PB. D) /C:A/PFAX, M/NNESOTA 55332 / o= 9




RIGHT CYLINDER

VALVE BANK 7 | @T

| zonee rr ~ |

LPPER Z e g | -

~o0R T | ] , /M = . @ )

( | (2)% 'MMo
_ ® © & ‘ »
HoisT CiReLIT
s ~ LEFT CYLINDER

" 8-3/8 F506G, 3/8' 9/4 FF,*KLF250-5 (Husco—»), 0107-4-6, HIOS6P, 3107-6-6

— (B)_ ©507-8-6, HIOS7P, 3107-6-6
—(C—0107-6-6 M,H_l ol4P, 2107-8-6__ " Tl
— OIC7=6-6, H1Q072P, 2{07-8<& — T
—(E)_olc1- -6, HLOlBP,_ZIO7 -8-6_ _ e e . D
— _ZI07-6-6, HIO 17 P, 2 lO7 8 6"’"” }_':'f;“::';--«,‘i_ﬁ,f‘_‘_jiffj;f.‘.;.,‘__'_"f .m"—_ :,:__;‘;::::f:;_i_.,, “
* 000206 P ONE WAY NEEDLE VALVE ——-D/AGRAM = 23 — OO 423
excesT ASNOTED || HYD F/H's ComP (CAB/POCLAIN )
\JHI._AR!NC ) 0 (_) 05 ‘! SCALE: —_— APPROVED 8Y: DRAWN BY :D-P_D
WELDMENTS (+) .08 (—) .06 [>¢ < — -89 REwiSED
HOLE DIAS. (+) .008 (—) .005 :
A NGLEs At 00 | CHERRINGTON COPPOQAT/ON
§REAK ALL CCRNERS .005 MIMN DRAWING NUMBER
FINISH _ | FAIRFAX, MINNESOTA 55332 | Z_oF 9




2207-C-6

002146~
i~
VALVE o
: BANK @~ @ ;
LonwER rae7r = ' | | HoPPER
LPPER S2RT =225 AN CHECK VALVE, PiLoT (BRAND) | |CYLINDER
3/e~x '/a_”FF . '
o - e—|

3/8“Mmmo

Aorrer (Circurr

~(A)_8-3/a8 F506G, 3/8 x /4 FF, KENZSO-S, o:o7 4 6, HIOS‘?P o:o7 6-6
— @ HIOSIP, 2107-8-6 . L oTTUITLIID
() osoc7-8-s, HIOSBF’ o:o7 e -6 | T
'......__*“—'_H' |IO50P, 2107=-8-6

¥ 000230P /4" NEEDLE VALVE

EXCEPT ASNOTED |H YD F/H's Comr (cas / Poc&m/)

SAWING (+) .0 (—) .06

[FoAermim Z24—  Op /7223

SHEARING (+) .0 (—) .08 __"‘\__:—__.‘mm“ o
WELDMENTS (+) .06 (—) .06 [ £-/)-Z9 i

HOLE DIAS. (+) .008 (—) 005

ALOTHER 0 88 ) 015 | CHERDINGTON  CORPORATION

BREAK ALL CORNERS .005 MIM DRAWING NUMBER

FINISH FAIRFAX, MINNESOTA 55332 | 2 oF 9



®

T VALVE BANK

LowseR ForTs .
CIPPER FPor TS

>)
\

DIGGER

CYLINDER Drcec L rcerr

¥ OO023O0P /" NEEDLE VALVE

 0507-8-6, HI06OP; 2107-8+6"

_. 0507-8-6, Hlomp, 2107-4-6,%<LN250- s /z o F_F -

o | — AGRAM = 25 = 00/423
EXCER ASNOTED | HYD F/H's Lome ( CAB./ Pociasn)

SHEARING (+) 0 (—) .08 {['® — - |4rovem e = ==

WELDMENTS (+) .06 (—) .06 [oaE T
HOLE DIAS. (+) .008 (—) .005 7087

ALL OTHER (+) .015 (=) .015 -

ANGLES (+) 2° (—) 2° CHERRINGTON  CORPORATION

BREAK ALL CORNERS 005 MIMx

~iNISH

DRAWING NUMBER

FAIREAX, MINNESOTA 55332 | Z we 9




“ol07-8-8, 2107_5 8,. H!OSOP

—— ——p—

~ ®
Lowe=Rr /2T . = }
UPPER (36T —— 2 : '|EX ¢ CONVEYOR
CONTROL .
- ) —
) - N \L/ (
VALVE BANK ~ e olb CoNVEYOR
O ¥ MANIFOLD I ~ Sur CONVEYOR MOTOR
L~ S wy\va
OSCILLATOR J N\
_ C.ONT‘RDL '
e c %
OSCILLATOR. ©O— _ScrPEEN IRCUIT
MOTOR
, ® R
‘ ‘osov‘a-e mozsp' = & 72" MRO

S (D S o X-To¥ £ v L - S
& os507-12-l2

T

TIZ 2107 11-8, 2107 8 8, HJOSZP 3107 8 8 2507 IO 8 i .

,@,2107..11- |
@ 3/4. MMS — .

! —-.D/AK:EAM# zeA -F
| HYD F/H s LompP ( CAB/ Tt AN D

OO 1423

O A PTR

- 3507-/10-8 .

e S : - '...._--.:,.-_‘.A‘.:_:‘T. . - ~ ; _—— A"ROVEDI‘(V DRAWN BY DP—;
W PRI | 4= Jo-59 REWISED

B _PO=-3&%3% - ‘

CHERRINGTON C O/?POQAWO/\/

O ZI07-8 =8 T

DRAWWNG NUMBER

=S oF 9

FAIRFAX, MINNESOTA 55332

i
57



‘TAM SUNSTRAND RANSMISSion
J;_L olL R WeeeL Alorzr Cecuomr
Q _—__-——_-—-_—_-_—_

—_—_—_—
’ 2 + . (2) boco SERIES MoES (1) Poc LA~ w/CAB

LEFT WHEEL MoTR

© _
RIGHT WHEEL MOTOR
S A — e
Lower/ '
PORT, o A
| FRONT WHEEL
& MoTor / BRAKE
A Hilce4R alo7-8-8, ‘/ MRQ, 2167-12-8, le-3 FS06 - la=-32/4 F506
®) H\oa=4i= olc7-8-8, %’ MRo, Ol107-8-8, 2i07- ~12-8, 16-34 ¥506 ol107-12-12
(C) HIOS3P, 2107-8-8 OI07-12-8, 16-2/e"F50& 2107=12-/2
©) HI0S3IP, 2107-8-8, ©Il07-12-8, l6-3/3" FSOG 3L,"MRO
| @ _H10658 0l07=12:8: Y x 24 FacH=S— - >107=12-8
1 & HIO@SP, O.107=1228, 3/4 %4 F4GH-5__ ; 3;07-11 5

© lx PTR, 2107-6- ~8: RI0I2ZP, 2107-8-8. £S07-12-4a

!B FILTER, 4 x 34 PTR, 45°STELBW, T DIAGRAM 27 H — 5)0 /423
ZINGA FT-0710-2P, RICTIP FOCLAIN
ZINGAFT-0710-20, 1¢- 344 £506 || H YD F/Hs ComP (CAB )

| - . 2507:6=4, H|o43f2_0107—4-4 L =Y

— o

ke F4GH-S_ [ fste-EP

CHERRINGTON  CORPORATION

DRAWING NUMBER

| maigEax, MINNESOTA 58332 | ¢ ar 9




WHEzZ . Mcror Casz LDreains
L e c2) a'.?oo MoTORS (1) PoCLAIN - w/c_Ag,

WHEE L
AoTorR

A 47-55 M#A//Fééﬂ

~0- o 7
- q‘ izl
A\

A oT72R

.3507-4-4, HloBéer, 0107 -4-4 e
0507 =4-4, H:o45F= ClO7-4-4 R

| 2107 =4-4, HIOSSP, 2107~
(D) 3/a %35 F-‘4-G-H -5, Clo7-¢

..... -C-4, 3/a_MMogéa < g PR
-4, -H1043R . 2 Y xl PTR, 31074 -4

= DIAGRAM =BT - 00/423
?"‘/VD F/H.s ComP (?:.AB/FsaAw)
—— —
T 659

CHERRINGTON C O/?POQAWON

FAIRFAX, MINNESOTA 55332 ""7"‘" oF 9




UPPER —ENGINE ADAPTER - BC2002029 W (RER)

LOWER
PORT ™ * - |
] ' |
E*éc;'a’;i’;) FILTER HEAD ADAPTER
002028P (REF)
' FILTER HWEAD
©02029 P (ReF)
—®@) o~ FILTER
—B | | 02023 P
~ CRER)

‘@ 2107-8-8,"2107 ~8-8, H1085P, 3|07-8-8

“®-o107-8-8, 2107-8-58, 2 107:-8-8, HI084F,3107-/2-8 ,0I07-12=12 |

BEGAN ON MACH. 112222 /sxctvos 112223 PER Eco¥s5-032|B

| — ENG. O — 00|42 3
EXCEPT AS NOTED HYD 7/Hs CoMp (cAB Jrocin, )
WELONENTS () o6 ("5 [t ===
" HOLE DIAS. (+) .008 (—) .005
ALL OTHER (+) .015 (—) .015

ANGLES () 20 (3 e CHERRINGTON  CORPORATION .

BREAK ALL COARNERS .005 MIM DRAWING NUMBSER
FINGSh FAIREAX, MINNESOTA 55332 | S e S




O1L TANK

VALVE BANK POWER STEERING

- __W CYLINDER
ReoXeXeX) |
| t 1 — 00—
| SUNSTRAND LO_© ' G
GEAR PUMP A ® POWER
B Lt "R STEERING
o~ O MOTOR
MANIFOLD _ '
PRIORITY FLOW S
DIVIDER _ —© R 3 e

CSUNSTRAND 'PJMP/'%WE)Z SrerRIND C;res:ui"r'

~@ 90° 1“4" ST ELBOW, ZINGA FT-1215-ZP, HIO7OP, ZINGA FT-1215-2F, 20- -1% F50 G
. le-% F50G, 2107- 2-12, 3107-12-12, H1067P

_2107-6-6, HIOI4P, 3107-6-6

2107-6-6, 2107-6-6, HIO?2P, 3107-6- 6, oso7 -8-6 A |

- 2107-12-12, H1004P, 3A08-I0Al2 T

~ 0507-8-&6, 3107-6-6, HIO?3P, 2107~ -6~ 6 A .' T
~ 0507-8- e, 3107-6-6, HIO?4P, 2107-8-6 A =~~~ T

" 0507-8-6, 3107-6- @ H1095P, 2107-8-6 &

| [FOAGRAM® 218 — 00/42.3
ExcerT aAs NOTED | HYD F/H's ComP.( C.AB/ ocLAIN)
SAWING ('*) .0 (‘—") .08 Iscae APPROVED 81: DRAWN BY
SHEARING (+) 8 (—} .05 Tl DR
WELDMENTS (+) .08 (—) .06 | &£ -/0-89 e
HOLE DIAS. (+) .008 (—) .C05

ALoTel o o o | OHERRINGTON - CORPORATION
SREAK ALL CORNERS .005 MIMA

DIAN’NG NUMBER

FAIRFAX, MINNESOTA 55332 oF 9




. REMRLIGHT —. FET
SBue BRN/RD k""l o N
RED | V0. 0L @ we GRW/ELK | - 1 ]
F ) ISENDLP‘ ' B4 G YELOW
i TACH.
\__L__l FUEL _SENDER @ SPOTLIGHT ~
ol % | it S6 Zimuc o SHUT
g | /\ I+ s —\gmus ew.  KEY O
'3 g — . SUL’m uc o, [7)14 6. GRN. ' <) QFF RcLAY
51 T0 GAVGE LIGHTS \ J |
¢ = A \ GROUND T = 160 BATT. T A BRAMRTE g
l | [Eac BrwWTE FRAMEZ o
| a8 E 14 G, BB g
r -
NS
a
E46 BLK. “E-}
514 6. WHITE s/\c; @46 REV/BIK NE]
PILOT _/ e, RN/, TO GLOW 8=
NEUTRAL / PLUGS ~J
SAFETY  [EING. GAN. _
SWITCH J_———Te \—7-——
L k} /  [E0G RED/YELOW B
GLOW PLUG "E‘
VOLTMETER RELAY 3
M 2
9110 & BLUE/RED A N
&
510G, YELLOW/RED STARTER
0000977 _ on0S8Ie SOLENQID

o &
\ BATTERY }

|

WIRE COLOR CODE

WIRE COLOR/STRIPE COLOR

i IGNITION -
P SWITCH T%NSSE/ BELL-
3 " ZPERKING 4054 ENGINE — REV,
5 WIRE. HARNESS oo2czlz
/"\ EZ T WD BT Teaw B .
\mmc BLUT LA ) E‘—PLALD 552-‘76,\4 WS- -85 T'_“m_i!'l'—‘s——
o | mpm S R
SWITCH CHERRINGTON CORPORATION
| Bl et viee €T | == . "
FATRAEA, MINKNESOTA 55332 |

he



LEGEND OF BC WIRES

002212

Wire No’ Connector Ga., Color, Length Connector
1 #10-spade 14, white/blk stripe, 10" 1/4-ring
2 Perkins Pigtail, Cut to 52" (14 ga. blk) #8-ring
3 #8-ring 14, white, 123" F-slide
4 #10-ring 14, red/blk stripe, 73" #8-ring
5 #10-ring 14, blk/white stripe, 16" #8-ring
6 F-slide 14, red, 132" F-slide (aft. inst.)
7 #10-ring (aft.inst.) 14, blue, 96" F-slide (aft. inst.)
8 #10-spade 14, grn/blk stripe, 80 Scotchlok
9 Scotchlok 14, brn/red stripe, 47" Butt
10 Butt 14, yellow, 139" Butt
12 #10-spade 14, brn/white stripe, 3" F-slide
13 #10-ring 10, grn/yellow stripe, 20" F-slide
15 Qty=2 #10-ring 14, green, 9" #10-ring
16 #10-ring 14, red/white stripe, 12" #10-ring
17 Butt 14, green, 48" 5/16-ring
18 #10-ring 14, black/red stripe, 90" #10-ring
19 #10-ring 14, green, 90" #10-ring
20 #10-ring 14, green, 80" Butt
21 #10-spade 14, grn/red stripe, 80" Butt
22 #10-ring 14, brown, 100" F-slide
23 #10-ring 14, yellow/white stripe, 12" #10-spade
24 #8-ring 14, green, 15" #10-ring
25 #10-ring 14, blue/white stripe, 12" #10-ring
26 #10-ring 14, grn/white stripe, 42" #10-ring
27 #10-ring 14, brown/blk stripe, 68" #10-ring
28 F-slide 14, blue/blk stripe, 62" #10-spade
29 F-slide 10. yellow/red stripe, 68" F-slide
30 Lg.F-slide 10, blue/red stripe, 72" 3/8-ring
31 F-slide 10, green, 6" 3/8-ring
32 5/16-ring 10, brn/yellow stripe, 6" #10-ring
33 5/16-ring 10, red/yellow stripe, 9" 3/8-ring
34 3/8 ring 10, white/red stripe, 65" 1/4-ring
35 #10-ring 14, yellow/blk stripe, 15" #10-ring
36 Scotchlok 14, violet, 55" Butt



INSTRUCTIONS:

EMERGENCY TOW JACK

000555W
000029P
002162P
002159

000366M
000935P
000932P

Spindle €edumn

Digger Cylinder

Jack, Emergency Tow
Bracket, Emergency Jack
Bolt, 5/8-11NC X 3-1/4"
Lockwasher, 5/8"
Locknut, 5/8-11NC

In case of power or'(:)Digger Cylinder failure,
usec:)Hyd. Jack (located in Battery Box) to

raise Digger Points. Follow these steps...

1) Locate (:)Jack on(:>Spind1e Column - as shown.

2) Loosen Bolts @and lower @ Emergency Jack
Bracket down to jack. Be sure to position jack
ram into the socket of (:)Jack Bracket.

3) As you jack the front end up, it may be necessary

to release line pressure by operating the "Digger"

valve handle periodically.




ﬁ LIGHTS
AGC 1S AMP

CheeK hydraulie oil
FUSEé.ui\:l{BOFF +ank for high
MDL 15 AMP +emoerature or low
Lluvid level,

QFF
I_ r— RUN

\~— HEAT
— HEAT START

START NG OPERATE IN gE= v
' A THIS RANGE

Routinely cheeK
[ima® Step- Oseillators

RPM should not excsed

LTS RPM

OSCILLATOR SPEED

/——— CONVEYOR SPEED

RANOGE
nnN NNNN

VALVES AND GAUGES

REVERSE

=

CONVEYDOR \




- 000385P

000515P

000101P

000102P
000103P
000106P
000527P
000089P
000091P
000438P
000418P
000417P
000076P
0005144

- ST ey T D IS LSt A S T T i

VALVES AND GAUGES

‘Switch, Ignition (Perkins)

Gauge, Fuel Tank

Gauge, Ammeter

Gauge, Engine 0il Pressure
Gauge, Water Temperature
Fuseholder '
Gauge, Hyd. Level/Temp.
Light, Pilot

Switch, Light

Gauge, Tachometer/Hourmeter
Valve, Oscillator Speed Control
Valve, Conveyor Speed Control
Valve, Conveyor Reversing

Valve Bank Assembly

basss S L

UPDATED P/N

71.P298135

o e S 4



	01  GENERAL ASSEMBLY
	02  ENGINE & PUMPS ASSEMBLY
	03  PROPEL & AUXILIARY PUMP COUPLING ASSEMBLY
	04  AIR CLEANER ASSEMBLY
	05  RADIATOR ASSEMBLY
	06  EXHAUST SYSTEM
	07  FUEL SYSTEM ASSEMBLY
	08  THROTTLE & PROPEL LINKAGE ASSEMBLY
	09  RIGHT WHEEL & DRIVE MOTOR ASSEMBLY
	10  LEFT WHEEL & DRIVE MOTOR ASSEMBLY
	11  FRONT WHEEL & DRIVE MOTOR ASSEMBLY
	12  SCREEN FRAME ASSEMBLY
	13  OSCILLATOR SHAFT ASSEMBLY
	14  CONVEYOR CHAIN & FLIGHT ASSEMBLY
	15  FRONT CONVEYOR SUPPORT ASSEMBLY
	16  FRONT CONVEYOR SHAFT ASSEMBLY
	17  CONVEYOR DRIVE ASSEMBLY
	18  REAR CONVEYOR SHAFT ASSEMBLY
	19  POWER STEERING SYSTEM ASSEMBLY
	20  HOPPER & BOOM ASSEMBLY
	21  HYDRAULIC TANK ASSEMBLY
	22  STANDARD  HYDRAULIC ASSEMBLY
	23  POCLAIN WHL MTRS HYDRAULIC ASSEMBLY
	24  STANDARD CAB MODEL HYDRAULIC ASSEMBLY
	25  POCLAIN WHL MTRS CAB MODEL ASSEMBLY
	26  ELECTRICAL DIAGRAM
	27  EMERGENCY TOW JACK
	28  CONTROL PANEL ASSEMBLY



